DINGLI

Exceed - New H&:‘za,/»ﬁ

Parts Manual

JCPTO0708PA

From SN

JPPA023C00274-

Part Number: SM012120137
Version Number: Rev1.1
July 2023 Printing

DINGLI






Parts Manual Foreword

Foreword

We are very appreciated for your interesting with Dingli machine and choosing it for

your application. Our priority above all is you can use the machine safely for your
application and you can benefit from the Dingli machine mostly. For these reason we hope
you can:

1.

2.

Comply with employer, job site and local governmental rules.

Safeguard your commitment to quality by always using genuine Dingli spare parts.
Remember, Dingli cannot accept responsibility for the failure of a separator equipped
with non-original spare parts. We guarantee the quality and reliability of our products.

All sketch maps of parts shown in this manual are for reference only, it is the practical
that counts. This manual includes all the latest information up to the date when it was
printed. All responsibilities for the revision and explanation of the manual rest with the
Dingli. We also preserve the right to edit the technology characteristic and content of
the manual.

Anyone who read the manual or used the machine, is encouraged to notify Dingli
Machinery Co, Ltd of any errors or send in suggestions for improvement. All
communications will be carefully considered for future printings of this and other
manuals, certainly if you have any question about the machine, please contact with our
team by dialing technical support phone, sending email, or any methods you want, etc.
Our contact information as bellow:

Please contact with:

DINGLI AWP INDIA PRIVATE LIMITED
Phone: +91-98846 48464

Email: support@dinglisaarc.com

DINGLI






Parts Manual Table of Contents

Table of Contents

Section 1 Chassis

1011
1021
103.1
104 .1
105.1
106.1
1071
108.1

Steer Linkage and Wheels ASSEMDIY ........ccooviiiiiiiiiiiiiieccs e 2
Drive Wheel ASSEMDIY ....ccoeeiii e 5
Pothole Protection ASSemMDIY..........oooeviiiiiiii e 7
Battery Pack Module.............eiii i 9
Motor Controller ASSEMDIY 2 ......cccooeiiieiiei e 11
Motor Controller ASSEmDBIY 1 ... .coo i 12
Ground Control ASSEMDIY .......ciiiiiiieece e 13
Ladder and ACCESSOMES. ......coiiiiiiiiiiiei e 14

Section 2 Scissor

201.1
202.1

Section 3 Platform

301.1
302.1
303.1
304.1
305.1

401.1

SCISSOr ASSEMDIY ..o 18
Electric Cylinder ASSEMDIY ... ... 21
Main Platform ASSembBIY .........ooiiiiiii 24
Platform Extension Assembly ... 26
Platform Locking Device ASSEmMDIY............uciiiiiiiiiiiiici e 28
Platform Control ASSEMDIY .......ccoooiiiieiie e 29
Platform Control Box ASSEMDIY .......coovueeiiiiiiiiieece e 30
Section 4 Electrical System
Electrical HarN@SS ... ..o 33
POWET 10 PlatfOrm ... ... e 35

402.1

Section 5 Decal

501.1
501.2
502.1
502.2

Decals With Words (CE)........oouueiiiiiiiiieeees et 38
Decals With Words (ANSI) ... 41
Decals with Symbols (CE)........uuoiiiiiiiieeeeec e 44
Decals with Symbols (ANSI) .....coooiie e 47

DINGLI







Parts Manual Section 1 Chassis

Section 1
Chassis

DINGLI



Parts Manual

Section 1 Chassis

101.1 Steer Linkage and Wheels Assembly

- @

J
O
<
0




Parts Manual Section 1 Chassis

101.1 Steer Linkage and Wheels Assembly

ltem | Part No. Description Qty.
1 10020558 Electric cylinder unit (EV) 1
-- 10025141 Electric cylinder 1
-- | 10025142 Motor 1
2 110001075 Cover 2
3 | 10001073 Screw 2
4 00002405 Cotter pin  GB/T 91 4x32 4
5 | 00000686 891-1634.5 Pin 2
6 10001074 Washer 2
7 | 00000351 8812-161812 Bearing 4
8 10014022 Steer yoke weldment 1
9 | 10020469 Wheel 2
10 | 10020495 Washer 2
11 10020494 Nut 2
12 | 10001502 Bearing cover 2
13 | 00000822 Screw GB/T70.3 M5x%16 8
14 | 00002079 Cotter pin  GB/T 91 4x40 2
15 | 00009469 Key GB/T 1096 6x6%32 2
16 | 10020477 Wheel shaft 2
17 | 00001129 Bearing 30206 GB/T 297 4
18 | 10001503 Connection plate 2
19 | 00002887 Bolt QC/T 340 M10x25 12
20 | 10001104 Washer 2
21 | 00002077 Nut GB/T 9459 M16x%1.5 2
22 | 10000638 Cap 2
23 | 00000765 Screw GB/T70.3 M8x20 12
24 | 10014020 Steer yoke weldment 1
25 | 00000387 8832-18 Bearing 2
26 | 10020460 Tie rod 1
27 | 00002572 Nut GB/T6183.1 M10 2

DINGLI




Section 1 Chassis Parts Manual

101.1 Steer Linkage and Wheels Assembly

ltem | Part No. Description Qty.
28 | 10001072 Washer 2
29 | 00000417 8813-354550 Bearing 4

DINGLI




Parts Manual

102.1 Drive Wheel Assembly

Q3

DINGLI

Section 1 Chassis

) / 6
N A\
SN )




Section 1 Chassis Parts Manual
102.1 Drive Wheel Assembly
ltem | Part No. Description Qty.
1 10020494 Nut 2
2 10020495 Washer 2
3 | 10020469 Wheel 2
4 100002079 Cotter pin  GB/T 91 4x40 2
5 | 10001534 Support 2
6 | 00001157 3/8-24x1 1/4" Screw ANSIB18.3 8
7 | 00000679 Washer ANSIB18.21.1 3/8 8
8 | 00000615 Washer ANSIB18.22.1 narrow 3/8 8
9 | 00002887 Bolt QC/T 340 M10x25 8
10 | 00010768 Right drive motor assembly 1
-- | 00010769 Right motor (with brake) 1
-- | 00009182 Reducer 1
-- | 00009704 Output shaft 1
-- | 00009183 Brake 1
-- | 00009469 Key GB/T 1096 6x6%32 1
11 | 00010766 Left drive motor assembly 1
-- | 00010767 Left motor (with brake) 1
-- 100009182 Reducer 1
-- | 00009704 Output shaft 1
-- | 00009183 Brake 1
-- | 00009469 Key GB/T 1096 6x6%32 1
12 | 00001060 Screw GB/T 818 M6%12-H 5
10001999 Plate (without outlet hole) 1
13 | 10003965 Plate (with one outlet hole) 1
10022371 Plate (with two outlet hole) 1

DINGLI




Section 1 Chassis

Parts Manual

103.1 Pothole Protection Assembly

DEOEEREEEHE OO EEEEE

&
B OGO ® O © 6

DINGLI




Section 1 Chassis Parts Manual

103.1 Pothole Protection Assembly

ltem | Part No. Description Qty.
1 10002261 Pothole guard weldment 1
2 00002411 Bolt GB/T 5783 M10x45 4
3 10001467 Linkage weldment 1
4 10001466 Pin 2
5 10002259 Pothole guard weldment 1
6 | 00000351 8812-161812 Bearing 4
7 | 10001465 Pin 4
8 | 00002572 Nut GB/T6183.1 M10 8
9 10002258 Pothole link plate 2
10 | 00000356 8812-202309 Bearing 8
11 | 00002577 Nut GB/T6183.1 M14 6
12 | 10001464 Gas shock strut 2
13 | 10001495 Gas shock 2
14 | 00001039 Screw GB/T78 M5x10 2
15 | 10001463 Pin 2
16 | 10001462 Roller 2
17 | 10001471 Linkage weldment 1
18 | 10014566 Pothole guide 1
19 | 00000367 8812-252815 Bearing 4
20 | 00007482 Seal GB/T13871.1FB 25327 III 2
21 | 10001491 Pothole hole pusher pin 2
22 110001493 Adjusting washer 2 2
23 | 10001494 Adjusting washer 3 2
24 | 10014018 Pothole hole pusher rod 2

DINGLI




Parts Manual Section 1 Chassis

104.1 Battery Pack Module

DINGLI



Section 1 Chassis Parts Manual

104.1 Battery Pack Module

ltem | Part No. Description Qty.
1 Motor controller assembly 2 (refer to 105.1) 1
2 | 00001246 Screw GB/T70.1 M5x%16 8
3 | 00000606 Washer GB/T93 5 12
4 | 00000605 Washer GB/T97.1 5 12
5 | 00002200 Battery 2
6 00001244 Alarm 1
7 | 00002573 Nut GB/T6183.1 M5 8
8 | 00001250 Screw GB/T 818 M5%x16-H 8
9 | 10021809 Towline 1
10 | 00000828 Screw GB/T70.3 M6x%10 4
11 10021810 Towline bracket 1
12 | 00002865 Bolt QC/T 340 M6x14 2
13 | 10018617 Press plate 1
14 | 00000745 Bolt GB/T 5783 M6x12 2
15 | 00000621 Washer GB/T93 6 2
16 | 00000620 Washer GB/T97.1 6 2
17 Motor controller assembly (refer to 106.1) 1
18 | 10011884 Latch 2
19 | 00001166 Screw GB/T 818 M6%20-H 12
20 | 00002574 Nut GB/T6183.1 M6 12
21 Ground control assembly (refer to 107.1) 1
22 | 00001002 Screw GB/T 973 M4x10 8
23 | 00001001 Screw GB/T 973 M4x8 4
24 | 10015566 Cover 1
25 | 10020463 Battery tray weldment 1
26 | 10001541 Glide track 2
27 | 10000537 Half-round batten 2
28 | 00005060 Charger 1
29 | 00002391 Screw GB/T 818 M5x8-H 4

10

DINGLI




Parts

105.1

Manual

Motor Controller Assembly 2

Section 1 Chassis

105.1 Motor Controller Assembly 2

ltem | Part No. Description Qty.
1 10020692 Mounting plate 2 1
2 00007331 Circuit breaker 1
3 | 00000999 Screw GB/T 973 M5x%10 3
4 100002561 Relay 1
5 00010222 Motor controller 1
6 | 00000620 Washer GB/T97.1 6 4
7 | 00000621 Washer GB/T93 6 4
8 | 00000774 Screw GB/T70.1 M6x%20 4

DINGLI

1



Section 1 Chassis

Parts Manual

106.1 Motor Controller Assembly 1

item | Part No. Description Qty.
1 10020679 Mounting plate 1 1
2 00010221 Motor controller 1
3 | 00000620 Washer GB/T97.1 6 6
4 | 00000621 Washer GB/T93 6 6
5 | 00000743 Screw GB/T70.1 M6x%20 4
6 00003069 200A Fuse assembly 1
-- | 00000759 200A Fuse 1
-- | 00000757 Fuse seat 1
7 | 00002313 Screw GB/T 818 M5%x14-H 2
8 | 00002391 Screw GB/T 818 M5%8-H 2
9 | 00000606 Washer GB/T93 5 2
10 | 00000605 Washer GB/T97.1 5 2
11 | 00002028 DC Contactor 1

12

DINGLI




Parts Manual

107.1

Ground Control Assembly

Section 1 Chassis

0 ~N
\
o)
P
6 5 4
107.1 Ground Control Assembly
ltem | Part No. Description Qty.

1 10020466 Ground control panel weldment 1
2 00000921 Emergency stop switch 1
-- 00000754 Red mushroom head 1
-- 00000752 Base with 1 NC contact 1
3 00008262 Display 1
4 00002565 Select switch 1
-- 00002566 Select switch head 1
-- 00002346 Base with 1 NO contact 1
5 00000738 Toggle switch 1

00001243 Key switch (key removable in off position) 1
6

00003356 Key switch (key removabile in all position) 1
-- | 00003050 Key 1

DINGLI

13



Section 1 Chassis Parts Manual

108.1 Ladder and Accessories

NOOOROD

éi@@@@@ DEOIODOO

Vv

®  CeEE® ® ©

DINGLI

14



Parts Manual Section 1 Chassis

108.1 Ladder and Accessories

ltem | Part No. Description Qty.
1 00000740 Beacon 1
2 10000488 Beacon cover 1
3 | 00002523 Screw GB/T973 M5x%16 4
4 10014035 Baffle plate 1
5 | 00000999 Screw GB/T 973 M5x%10 7
6 10011886 Lock clasp 2
7 | 00007943 Washer GB/T862.2 5 6
8 | 00007942 Washer GB/T861.2 5 6
9 | 00001030 Screw GB/T70.1 M5x%10 8
10 | 00002419 Limit switch 2
11 | 00000604 Screw GB/T70.1 M4x16 4
12 | 00002415 Screw GB/T70.1 M4x30 6
13 | 10001567 Switch cover 1
14 | 00001054 Screw GB/T70.1 M4x12 4
15 | 00000779 Washer GB/T93 4 6
16 | 00000778 Washer GB/T97.1 4 6
17 | 10001566 Switch cover 1
18 | 10002118 Cover 1
19 | 00000605 Washer GB/T97.1 5 8
20 | 00000606 Washer GB/T93 5 8
21 | 00001246 Screw GB/T70.1 M5x%16 6
22 | 10022885 Switch bracket 1
23 | 00000748 Limit switch 1
24 | 10020452 Frame weldment 1
25 | 00003176 Bolt GB/T 5782 M6x40 2
26 | 00000694 Tilt sensor 1
27 | 10002025 Sensor bracket 1
28 | 00002574 Nut GB/T6183.1 M6 2
29 | 10000487 Ground strap 1

DINGLI

15



Section 1 Chassis Parts Manual
108.1 Ladder and Accessories
ltem | Part No. Description Qty.
30 | 00002863 Bolt QC/T 340 M6x10 1
10014896 Ladder (without circuit breaker bracket) 1
> 10021406 Ladder (with circuit breaker bracket) 1
32 | 00000608 Washer GB/T97.1 8 4
33 | 00000609 Washer GB/T93 8 4
34 | 00000993 Bolt GB/T 5783 M8x25 4
35 | 00000229 8822-25165 Bearing 2
36 | 10001569 Sensor bracket 1
37 | 00000644 Rotary sensor 1
38 | 10014032 Cover 1

16

DINGLI




Parts Manual

Section 2
Scissor

DINGLI

Section 2 Scissor

17



Parts Manual

Section 2 Scissor

201.1 Scissor Assembly

&) (@) EEEEDOEOEEEHERDEOREEE

8 @EEE) @@@@@/@@@ EERREEE®®

DINGLI

18



Parts Manual Section 2 Scissor

201.1 Scissor Assembly

ltem | Part No. Description Qty.
1 10027070 Outer arm 5 1
2 10027065 Inner arm 5 1
3 | 00000561 899-25502 Pin 1
4 10001420 Platform slider 2
5 110002307 Cable bridge 2
6 | 00000560 899-25468 Pin 10
7 10027064 Inner arm 4 1
8 10027069 Outer arm 3 4
9 |00000748 Limit switch 1
10 | 00001054 Screw GB/T70.1 M4x12 2
11 | 00002228 Screw GB/T70.1 M4x25 2
12 | 00000779 Washer GB/T93 4 4
13 | 10027063 Inner arm 3 1
14 | 00000559 899-25136 Pin 4
15 | 00011193 8813-253032 Bearing 92
16 | 10027067 Outer arm 2 1
17 | 10024243 Washer 1
18 | 10024669 Guide block 4
19 | 00002029 Screw GB/T70.1 M6x12 8
20 | 10024668 Pin 2
21 | 00000845 Screw GB/T70.3 M10x20 8
22 | 00007933 899-25146 Pin 2
23 | 10001404 Washer 35
24 | 00000781 Washer JB/ZQ 4342-25 36
25 | 00002569 Bolt GB/T 16674 M6x55 4
26 | 10014145 Chassis slider 2
27 | 00002334 896B-25x14 Pin 2
28 | 00002574 Nut GB/T6183.1 M6 4
29 | 10027066 Outer arm 1 1

DINGLI

19



Section 2 Scissor Parts Manual

201.1 Scissor Assembly

ltem | Part No. Description Qty.
30 | 10001400 Pothole pusher 1
31 | 00000832 Screw GB/T70.3 M6x%25 2
32 | 10027061 Inner arm 1 1
33 | 10001405 Pin 1
34 | 10014143 Cable bridge 2
35 | 10027142 Cable bridge 1
36 | 10017061 Block 40
37 | 10027062 Inner arm 2 1
38 | 10020554 Cable bridge 1
39 | 10027068 Outer arm 2, left 1
40 Electric cylinder assembly (refer to 202.1) 1
41 | 00001026 Bolt GB/T 5782 M8x80 1
42 | 00001163 Nut GB/T6182 M8 1
43 | 10011776 Collar 8
44 | 00000822 Screw GB/T70.3 M5x%16 8
45 | 00002575 Nut GB/T6183.1 M8 2
46 | 10001403 Safety arm bushing 2
47 | 10020552 Safety arm 2
48 | 00002876 Bolt QC/T 340 M8x25 2
49 | 10026991 Pin 1
50 | 00011194 8823-3227 Bearing 2
51 | 10022883 Harness cover 1
52 | 00001246 Screw GB/T70.1 M5x16 2
53 | 00000606 Washer GB/T93 5 2
54 | 00000605 Washer GB/T97.1 5 2
55 | 00000562 899-25516 Pin 1

20

DINGLI




Section 2 Scissor

Parts Manual

Electric Cylinder Assembly

202.1

21

DINGLI




Section 2 Scissor Parts Manual

202.1 Electric Cylinder Assembly

ltem | Part No. Description Qty.
1 10027724 Electric cylinder unit (HL) 1
-- 00011641 Electric cylinder 1
-- | 00010682 Reducer 1
-- 100010683 Motor 1
2 | 10001457 Screw 1
3 | 00000620 Washer GB/T97.1 6 2
4 | 00002247 Nut GB/T6170 M6 1
5 | 00000999 Screw GB/T 973 M5x%10 3
6 10023689 Motor cover 1
7 00002029 Screw GB/T70.1 M6%12 1
8 | 10023676 Clamp 1
9 |10017978 Clamp 1
10 | 00001253 Screw GB/T 70.1 M5x%30 2
11 10021775 Emergency down cable assembly 1
12 | 10000410 Lowering knob JB/T 72746 BM5x70 1

22

DINGLI




Parts Manual

Section 3
Platform

DINGLI

Section 3 Platform

23



Section 3 Platform

301.1 Main Platform Assembly

Parts Manual

DINGLI

24




Parts Manual Section 3 Platform

301.1 Main Platform Assembly

ltem | Part No. Description Qty.
1 10001278 Rear rail 1
2 10002354 Upper main rail, left 1
3 | 00002574 Nut GB/T6183.1 M6 19
4 100002581 Bolt GB/T 16674 M6x50 18
5 10002355 Upper main rail, right 1
6 | 00000887 Circlips GB/T 893.147 2
7 | 00001295 Bearing GB/T 276-1994 - 6204 2
8 | 10002031 Roller 2
9 100001823 Clip 24 2
10 | 00004385 Screw GB/T 823 M4x8 2
11 | 00002316 Water-proof joint M24 1
12 | 00001154 Screw GB/T70.3 M8x45 8
13 | 10000307 Roller bracket 2
14 | 10001389 Sheath 1
15 | 10002347 Main deck weldment 1
16 | 10000299 Hinge A 1
17 | 10000302 Hinge B 1
18 | 00000368 8812-252820 Bearing 2
19 | 10001250 Entry gate 1
20 | 00002585 Bolt GB/T 16674 M6x45 1
21 | 10002379 Spring 1
22 | 10001255 Latch handle 1
23 | 00001991 Rivet GB/T 126184 4.8%x16 2
24 110001178 Inserted pin 2

DINGLI

25



Parts Manual

Section 3 Platform

302.1 Platform Extension Assembly

DINGLI

26



Parts Manual Section 3 Platform

302.1 Platform Extension Assembly

ltem | Part No. Description Qty.
1 10001245 Upper extension rail, left 1
2 | 00002573 Nut GB/T6183.1 M5 4
3 50000555 Manual box 1
4 10001266 Front rail 1
5 100002523 Screw GB/T 973 M5x%16 4
6 10001178 Inserted pin 2
7 | 00001991 Rivet GB/T 126184 4.8x16 2
8 | 00002581 Bolt GB/T 16674 M6x50 6
9 | 00002574 Nut GB/T6183.1 M6 6
10 | 10001247 Upper extension rail, right 1
11 | 10012846 Extension deck weldment 1
12 | 00000816 Bolt GB/T 5783 M12x25 2
13 | 00000815 Washer GB/T93 12 2
14 | 00000814 Washer GB/T97.1 12 2
15 | 10012174 Platform locking device assembly (refer to 303.1) 1
16 | 00000887 Circlips GB/T 893.147 2
17 | 00001295 Bearing GB/T 276-1994 - 6204 2
18 | 10002054 Roller 2
19 | 10000046 Slide pad 2
20 | 00002337 Screw GB/T 819 M5%12-H 8
21 | 10000307 Roller bracket 2
22 | 00001155 Screw GB/T 70.3 M8x55 8
23 | 10000376 Bumper 2
24 | 00000607 Screw GB/T 818 M5%x12-H 2

DINGLI

27



Section 3 Platform Parts Manual

303.1 Platform Locking Device Assembly

303.1 Platform Locking Device Assembly

item | Part No. Description Qty.
1 00000623 Nut GB/T 6182 M10 2
2 | 00000615 Washer GB/T97.1 10 2
3 10000334 Foot pedal 1
4 10000337 Lock pin housing 1
5 10000336 Spring 1
6 | 10000338 Lock pin 1
7 10012175 Bracket 1
8 | 00002030 Bolt GB/T 5782 M10x50 1
DINGLI

28



Parts Manual

304.1

Section 3 Platform

Platform Control Assembly

Platform control box
mount bracket (with

304.1 Platform Control Assembly
ltem | Part No. Description Qty.
1 00007739 Platform control box assembly (refer to 305.1) 1
10001251 Platform control box mount bracket 1
? 10001949 Platform control box mount bracket (with cover) 1
3 10002023 Locating plate 1
4 | 10004827 Handle 1
5 100001163 Nut GB/T 6182 M8 1
6 | 00004384 Bolt GB/T 801 M8x45 1
7 | 00001986 Screw GB/T 818 M6%16-H 4

DINGLI

29



Parts Manual

Section 3 Platform

Platform Control Box Assembly

305.1

\

DINGLI

30




Parts Manual Section 3 Platform

305.1 Platform Control Box Assembly

ltem | Part No. Description Qty.
1 00008649 Shell components 1
2 00000713 Emergency stop switch 1
-- | 00003045 Red mushroom head 1
-- | 00003046 Base with 1 NO contact 1
3 00002328 Decal, Emergency stop panel 1
4 | 00008650 USB Cable 1
5 00008646 Decal, Platform control panel 1
6 | 00009010 Joystick 1
-- | 00003033 Function enable switch 1
-- | 00009012 Joystick cover 1
-- | 00003035 Joystick steer switch 1
-- | 00003036 Switch boot 1
7 | 00008651 Connector 1
8 00008652 Connector Cap 1
9 | 00008647 Coil cord 1
-- | 00007855 Hood 1
-- | 00007856 Female insert 1
-- | 00007857 Female contacts 5
-- | 00003043 Cable gland 1
10 | 00000712 Alarm 1
11 | 00008648 PCU Main board 1
12 | 00009537 Platform control box harness 1
-- | 00008172 Housing 1
-- | 00008174 Male insert 1
-- | 00008642 Male contacts 5
-- | 00003043 Cable gland 1

DINGLI

31



Section 4 Electrical sttem Parts Manual

Section 4
Electrical System

DINGLI

32



Parts Manual Section 4 Electrical System

401.1 Electrical Harness

Platform Contro
Box Assembly

= Q Beacon

g
= Angle
sensor
= Tilt
% (@ senlsor
g

<=l I35 Limit Switch

<4) (Pothole)

<=l aDsLimit Switch
(Pothole)

Relay Iﬂ 2 Load

o ———= e ereatic

Ground Control Cylinder Unit
Assembly

[Chande)
Charger Electric
- 0 Cylinder
Unit
Motor
8 Controller Drive

Assembly

@ — Controller assembly

DINGLI

33



Section 4 Electrical sttem Parts Manual

401.1 Electrical Harness

ltem | Part No. Description Qty.
1 00009218 ECU harness 1
2 00009219 Drag chain harness 1
3 00009537 Platform control box harness 1
4 | 00009539 Sensor and Limit harness 1
5 00009538 Lift motor harness 1
6 00009752 Drive motor harness 2
7 00009228 Drive motor controller positive harness 1
8 00009231 Drive motor controller negative harness 1
9 00009227 Lift motor controller positive harness 1
10 | 00009226 Contactor harness 1
11 | 00009225 Fuse harness 1
12 | 00002660 Battery harness 1
13 | 00009230 Lift motor controller negative harness 1
DINGLI

34



Parts Manual Section 4 Electrical System

402.1 Power to Platform

~
e ~
~
~
~

Australia g/ ™ <
N
EURO ﬁ/ o
/$
China/USA @/

UK

UK220V

UK 110V

UK 220V @SV/

UK 110V

DINGLI

35



Section 4 Electrical sttem Parts Manual

402.1 Power to Platform
ltem | Part No. Description Qty.
00003148 AC plug (China 220V) 1
00003149 AC plug (USA110V) 1
1 00003151 AC plug (European 220V) 1
00003150 AC plug (UK 220V) 1
00002615 AC plug (UK 110V) 1
2 | 00002603 AC plug (Australia 220V) 1
3 00002634 Circuit breaker (Option) 1
4 00003335 Wire cable, platform AC power 1
00002617 AC socket (Australia) 1
00002709 AC socket (European) 1
° 00000668 AC socket (China/USA) 1
00004771 AC socket (UK) (AC socket bracket: 10016048) 1

36

DINGLI




Parts Manual

Section 5
Decal

Section 5 Decal

DINGLI

37



Parts Manual

501.1 Decals with Words (CE)

Section 5 Decal

ATe

8 N
.‘ A ///,,. .. v,
Y7
[ 7 Z 4 _
/ -

A x% H
78

DINGLI

38



Parts Manual Section 5 Decal

501.1 Decals with Words (CE)

ltem | Part No. Description Qty.
1 09440011 Decal, Label-Lanyard anchorage point 3
2 09340001 Decal, Notice-Keep the manual with the machine 1
3 09440003 Decal, Danger-Tip-over hazard, tilt-alarm 1
4 09440001 Decal, Danger-General safety rules 1
5 09340070 Decal, Symbols-Non operating hand position 3
6 09340003 ]E())?clzglé Instructions-Refer the operator to the instructions 2
7 09440014 Decal, Label-Capacity 230kg 1
8 09440005 Decal, Warning-Use indoors only 1
9 09430044 Decal, Instructions-Safety arm 2
10 | 09310001 Decal, Instructions-Forklift pockets 2
1" 09310003 Decal, Instructions-Tie down point 4
12 | 09310031 Decal, Instructions-Maximum wheel load 570kg 4
13 | 09310004 Decal, Instructions-Emergency lower 1
14 | 09410232 Decal, Symbols-Slope rating 1
15 | 09440007 Decal, Caution-Max. manual force 400N 2
16 | 09640219 Decal, Cosmetic-JCPTO708PA 2
17 | 09440212 Decal, Warning-Crushing hazard 2
18 | 09540001 Decal, Label-CE 1
19 | 09310002 Decal, Instructions-Lift point 4
20 | 09410001 Decal, Danger-Explosion/burn hazard 1
21 | 09410003 Decal, Warning-Inspected and operation properly 1

DINGLI

39



Section 5 Decal Parts Manual

501.1 Decals with Words (CE)

(1) 09440011 (2) 09340001 (4) 09440001

~

¥l A DANGER

Failure to read, understand and obey the operator’s manual and
will result in death or serious injury.

KEEPTHE OPERATION ANDSAFETY | | mpmsporssmisiee

« Avoedazardous situatans.

(3 osasocos | MANIALWITHTHEMACHNE | ==~ ==

+B0 sure allHras are in gaod c
nd

bie machine componens tat in
and o

safely operaie this machine of you ead, undersiand  instaiied
nd obey For outdoor use machine

4 DANGER (5) 09340070 ||EEEEETT  © ey

Electrocution Hazard Incrassing area exposed 1o wind wil decresse
machine siabilty.

Thia maching s not siectrically
naclnted and wi not pravide.

» .
Tip-over proximty to eiectrical current & i s i
Iﬂ))) Hazard Eq))) i
N — P wit
iy : 4 R
on a severe ections
slope. Death or Fall Hazard
S| e e | (6) 09340003

could occur.
platform. to level surface.

Fall Protection

aBrios 0 operation, snsure ail
Dates and ralls ars fastenad ang

| Gas40003

4D nol sil, stand o climb 0n

e platiarm guard rails.
ntain a firm fasting on the
laor at ail times

platiorm when raised

Crushing Hazard
al

Refer the operator to
the instructions for

(7) 09440014
Y (10) 09310001

ary m Use comman
s and planing when operating machine wih

D5 at raise pistior uness. S iy

machine is on a level surface

+Doast

*Mainta safe cislances betwasn oparator, maching
e achine 00 58i0p  and fixed abjects.

siap ar side rating for the Collision Hazard

machn

*Donot

g o he machine onor 454 awscn o v sight stance
‘anbind spcta when devig o
',- ‘nuar uneven tarmain, unstadle s
Suntaces orcther hazardous ety S
candiiana wih he pattorm abtiusion of shat pesbie
Razards
= Da ot pusn affar ul towara +B3 awore o crushing hazard
sy object out sida i the Whan grssping platern g rai
Slattorr +Obsarva anduse direction arowa o0 the laorm
~Danetpives or armch contrals ot driv 880 tesr nctions

=113kg

LI

=230kg =117kg

rmena e arsiea et Damaged Machine Hazard
o

ne

speciied in
. dabris. ace and legibie

osedsans unstable or araiors 0

o fogi
andnaarholesand drop-offs.  and in e sorage container acated an the plaiform,

L 98440001 )/

@ 09310003 (12) 09310031

e 570 kg
e 1254 Ibs
et wiens

Tip-over Hazard

This machine is intended for
USE INDOORS ONLY,

and must not be used ouldoors

| Whanusa i salaty

Grushing Hazard
e

= : =) (14) 09410232

(13) 09310004 (17) 09440212 09540001 (19) 09310002 7%

c € ; 25% (14%)
@ 09410003

EMERGENCY LOWER

Pull knob to lower platform

oayi0008

08540001

0310002

(15) 09440007

20) 09410001
A CAUTION ‘ - THIS MACHINE MUST NOT BE USED UNTILIT

1 1S INSPECTED AND OPERATING PROPERLY:
Max. Manual Force H 1. Do not operate this machine unless you have been
= properly trained by a qualified person and

Explosion/Burn Hazard authorized to operate this machine. Your training
Do not operate the machine or charge the includes reading and understanding the safety,
batteries in hazardous locations where operating and maintenance instructions in
= L9 | potentially flammable or explosive gases or manufacturer's manuals, knowing your employers
particles may be present work rules and applicable governmental
* Ignition of explosive gases or contact corrosive regulations.

acid will cause death, burns or blindness

»

Follow the instructions in the Operating Manual
and applicable standards for daily, frequent, and

Keep all open flames and sparks away. Wear annual inspections.
vl probaciive edul privert: wcluding face 3.Do not replace items(i.e., batteries, wheels,
ahisH, pldves andlong slesve shirt counterweight, etc.) with items of different weight
or specification because this will affect stability of
400N Read Manuals e Rics

bty e e 4. Do not madify or change machine without written
DO NOT OPERATE equipment if you do not approval from manufacturer.

o9ea0007 understand the information in the manuals. 5. Operate this machine with extreme caution. STOP
Consult your supervisor, the owner o the all operation if malfunction occurs.
manufacturer. 6.Improper use of this machine could cause death or

oss00a1s _J serious injury.

(16) 09640219 - L

JCPTO708PA

40

DINGLI



Section 5 Decal

Parts Manual

501.2 Decals with Words (ANSI)

N\ 74 s > b ,
. =R, ] LA 2 \ \\
\ /. — 7 7077 ) A 7 ,.1/// t'
7 77 : N g . / \/ /4 7 A4 \V %
/ ===/ —) 7/ & / /)
J Z 7/ Y7/ =¥ 4
2 I —

P
X

41

DINGLI




Section 5 Decal Parts Manual

501.2 Decals with Words (ANSI)

ltem | Part No. Description Qty.
1 09440011 Decal, Label-Lanyard anchorage point 3
2 09340001 Decal, Notice-Keep the manual with the machine 1
3 09440003 Decal, Danger-Tip-over hazard, tilt-alarm 1
4 09440037 Decal, Danger-General safety rules 1
5 09340005 Decal, Instructions-Platform controller normal position 1
6 09340003 ]E())?cl:Je;Iélnstructions-Refer the operator to the instructions 2
7 09440304 Decal, Label-Capacity 500 Ibs  227kg 2
8 09430044 Decal, Instructions-Safety arm 2
9 09310001 Decal, Instructions-Forklift pockets 2
10 | 09310003 Decal, Instructions-Tie down point 4
11 09310031 Decal, Instructions-Maximum wheel load 570kg 4
12 | 09310004 Decal, Instructions-Emergency lower 1
13 | 09410017 Decal, Warning-Change battery 1
14 | 09440302 ng:; V\;e(l)?'i\lng(;-ol\ﬂfdxc;organual force 90 Ibs 400N (Indoor) 5
15 | 09640219 Decal, Cosmetic-JCPTO708PA 2
16 | 09310002 Decal, Instructions-Lift point 4
17 | 09410001 Decal, Danger-Explosion/burn hazard 1
18 | 09410003 Decal, Warning-Inspected and operation properly 1

DINGLI

42



Parts Manual

501.2 Decals with Words (ANSI)

Section 5 Decal

(1) 09440011

~

nassnt

Rastraint only 1 Occurrance

(3) 09440003

Tip-over

IFtilt-alarm
sounds, unitis
onasev

slope. Death or
serious injury
could occur.

ts4ac00

(2) 09340001

NOTICE

KEEPTHE OPERAT

|ON ANDSAFETY

 NANUAL WITH THE MACHINE

A DANGER

Hazard Iﬂ)))i ’

1.Lower the
platform

2. Move the machine
1o level surface

(9) 09310001

(10) 09310003

asgro013

09340005

(4) 09440037

A DANGER

Failure to read, understand and obey the operator's manual and
will result in death or se

the following safety rul

Improper Use Hazard
P —

us injury.

* Use exirame care and siow speads whie driving the

ebrs, unstabls or sl pgery surfaces and neat Noies
and Brop-offs

* Do no alta or disabia maching componants thatin
any way affoct safoty and i

agains any par o Ihis machine.

. ng ar makils surisce

+inzpectworn piace
+Orly usethe machine as i was Intended

aafoly aparate this machine ar you read. underatand
and obey

are in Goog cangitian, casie nuts
ter pina are peoperty

+Operatar's manuass and decal
+ Employer s safey nies
« Appiicable govermmental reguiations

comenends thatall parsans in the

Platform controllar
normal position

09340003

full body harness with 3 anyard
i20d anyard ancharags paint

Hazard
Tris maching s mot lgcricatly
insulated and will not provide.
profection from cont
Broximity to sectrica

504V to20007

1 thie machine

ALL PFPE must comply with
seplcabla gaverrment ragulatons
a0 mustbe insperted and used in
scoardance withfe manutaciurer's
instractions

Fall Hazard

Reler the operator to
the instructions for
use.

09310031
©

570 kg
1254 Ibs

350

Grushing Hazard
e e e
Tip-over Hazard ‘sense and planning when aperating machine wilh
+ Do not excesd rated laad ;“‘”& i ":’";9"‘7""“ - " it
*Do not raise platiorm unless andfined sbjects.
nne s 30 alimsuace.  Goflision Hazard
YR e
unstabie o sippery surfaces 282 aware ot imsea signt gatance
e L b g
4 o
* Do not rive maching on & slop work ares for owarhead
i it ada the s Cions o oher possaie
Hepor sdaratiog forthe
macnins.
near uneven temain, unstable * Obser
surfaces or other h ivus —

ot crushing nazars
‘hen rasping platorm guard el
i use direction asrows on the o
for debvs and ateer lunctions

ed

tom  Damay
raise

pulllowarg
‘any object out side of the
platarm

+Besur
spaci

mainiznance has been periomed o
e aps operator's manual.

legiis
oty operalor's manus!is

overhanging loads foany part  * B8 3ur iete.

gole
Horm

et ion e s
@ 09440304 L )
#oal e T -
P e fes -
| 500 1Ibs 250 Ibs 2501Ibs 28 MPH
500 Ibs. 2501bs 2501bs 227 ki 113k 113 k
227kg 113kg | | 113kg 9 g R | A
gt
"T\x L
| i J Crushing Hazard
P i, Byuem
| 451bs arm —
| 200N
oseasn
EMERGENCY LOWER
Pull knob to lower platform Tip-over Hazard
- Do not use batteries that weigh less than the original
equipment. Batteries are used as counterweight and e
are critical 1o machine stability.
Each battery must weigh 72 Ibs / 32.7 kg. The
batteries must weigh a minimum of 144 Ibs  65.4 kg
@ 09440302 09410003
09410001
THIS MACHINE MUST NOT BE USED UNTILIT
Max M anu E‘ FO rce 1S INSPECTED AND OPERATING PROPERLY:
’ ! 1 erate this machine unless you have been
rained by a qualified person and
Explosion/Burn Hazard ized to operate this machine. Your training
Do notaperais the maching or clrarge the includes reading and understanding the safety,
e e e e S ‘operating and maintenance instructions in
E' f-‘-i potentially flammable or explosive gases or manufacturer's manuals, knowing your employers
particles may be present work rules and applicable govemmental
Ignition of explosive gases or contact corrosive regulations. )
acid will cause death, burns of blindness. 2. Follow the instructions in the Operating Manual
and applicable standards for daily. frequent. and
| i
Keep all open flames and sparks away. Wear 3 D it e st o bkl whesii
Indoor | Outdoor personal protective equipment, including face Sotitsival g alc il s 1 Al aRExelaht
a0 Ibs 45 |bs shield, gloves and long sleeve shirt. or specification because this will affect stability of
Read Manuals machine.
400N 200N Read all manuals prior to operation. 4. Do not medify or changea machine without written
approval frem manufacturer.
O A LE suemantf o o ot 5 Operate this machine with sxireme caution. STOP
Consult your supervisor, the owner or the all operatian if malfunction oceurs.
manufacturer. S i L Lt
serious Injury.
(15) 09640219 \ / L

JCPTO708PA

DINGLI

43



Parts Manual

Section 5 Decal

502.1 Decals with Symbols (CE)

DINGLI

44



Parts Manual Section 5 Decal

502.1 Decals with Symbols (CE)

ltem | Part No. Description Qty.
1 09440089 Decal, Label-Lanyard anchorage point 3
> 09340026 LI?Se(;:al, Symbols-Refer the operator to the instructions for >
3 09440090 Decal, Symbols-Tip-over hazard, tilt-alarm 1
4 09340028 Decal, Instructions-Directional arrows 1
5 09340070 Decal, Symbols-Non operating hand position 3
6 09440091 Decal, Symbols-General safety rules 1
7 09440014 Decal, Label-Capacity 230kg 1
8 09430009 Decal, Symbols-Keep away from moving parts 2
9 09430008 Decal, Symbols-Safety arm 2
10 | 09310001 Decal, Instructions-Forklift pockets 2
11 | 09310226 Decal, Symbols-Platform power instructions 1
12 | 09310003 Decal, Instructions-Tie down point 4
13 | 09310031 Decal, Instructions-Maximum wheel load 570kg 4
14 | 09310096 Decal, Symbols-Emergency lower 1
15 | 09410232 Decal, Symbols-Slope rating 1
16 | 09310100 Decal, Symbols-Battery charging instructions 1
17 | 09440086 Decal, Symbols-Max. manual force 400N (Indoor) 2
18 | 09640219 Decal, Cosmetic-JCPTO708PA 2
19 | 09440212 Decal, Warning-Crushing hazard 2
20 | 09540001 Decal, Label-CE 1
21 | 09310002 Decal, Instructions-Lift point 4
22 | 09410048 Decal, Symbols-Explosion/burn hazard 1
23 | 09410049 Decal, Symbols-Electrocution hazard 1

DINGLI

45



Section 5 Decal Parts Manual
502.1 Decals with Symbols (CE)
(1) 09440089 (2) 09340026 (3) 09440090 (4) 09340028
2Ax1 g | .1' : CgD
(5) 09340070 ﬁ@ ¥
%| (6) 09440091 @ 09310226
(7) 09440014

T

-

e

Pod

(N

230Volt |

(18) 09640219

JCPTO708PA

09540001

=230kg =117kg | | =113kg || ®TC
Mid | @@
: uli
ETH i
Yo PP &
A g ’k‘ 09310001 (13) 09310031
g
— o
OR (14) 09310096
= | 54
=5 . ":"%" prsazy
(15) 09410232 09310100 (17) 09440086 (22) 09410048
s:?n‘:::e /i\ %T[f % L!J!’
(20) 09540001 (27) 09310002 (23) 09410049

00310002

46

DINGLI




Section 5 Decal

Parts Manual

502.2 Decals with Symbols (ANSI)

47

DINGLI




Section 5 Decal Parts Manual

502.2 Decals with Symbols (ANSI)

ltem | Part No. Description Qty.
1 09440089 Decal, Label-Lanyard anchorage point 3
> 09340026 Esecal, Symbols-Refer the operator to the instructions for >
3 09440090 Decal, Symbols-Tip-over hazard, tilt-alarm 1
4 09340028 Decal, Instructions-Directional arrows 1
5 09440091 Decal, Symbols-General safety rules 1
6 09440335 Decal, Label-Capacity 500 Ibs  227kg 2
7 09430009 Decal, Symbols-Keep away from moving parts 2
8 09430008 Decal, Symbols-Safety arm 2
9 09310001 Decal, Instructions-Forklift pockets 2
10 | 09310554 Decal, Symbols-Platform power instructions 1
11 09310003 Decal, Instructions-Tie down point 4
12 | 09310031 Decal, Instructions-Maximum wheel load 570kg 4
13 | 09310096 Decal, Symbols-Emergency lower 1
14 | 09310528 Decal, Symbols-Battery charging instructions 1
15 | 09440086 Decal, Symbols-Max. manual force 400N (Indoor) 2
16 | 09640219 Decal, Cosmetic-JCPTO708PA 2
17 | 09310002 Decal, Instructions-Lift point 4

18 | 09410048

Decal, Symbols-Explosion/burn hazard

19 | 09410049

Decal, Symbols-Electrocution hazard

48

DINGLI




Parts Manual Section 5 Decal

502.2 Decals with Symbols (ANSI)

(1) 09440089 (2) 09340026 (5) 09440091

ixt n . ﬂ
(3) 09440090 (4) 09340028 @

m C%D

&
@

(6) 09440335 (7) 09430009
AN
(8) 09430008 (9) 09310001 09310554 (1) 09310003
v
" 5 Q
110Volt |
(12) 09310031 (13) 09310096 (14) 09310528 (15) 09440086
(i7) 09310002 (18) 09410048 (19) 09410049
Add AT
[\ & BN
(16) 09640219

JCPTO708PA

DINGLI

49



DINGLI AWP INDIA PRIVATE LIMITED

Address: Sahney Towers, 81, First Floor, Poonamallee High Road, Nerkundram,
Chennai, Tamil Nadu - 600 107

Telephone: +91-98846 48464

E-mail: support@dinglisaarc.com

Website: www.dinglisaarc.com

DINGLI



